we ,m/e«/;@ r0re

Print Module

PX Q

MADE IN GERMANY



Spare Parts List

for the following products

Jable of Contents

Print Module PX Q PX Q4L Covering, Control Panel...........cccccooiiiiiiiiiiiiiee e, 3
PX Q4R 2 Elgctronlcs, Power Supply .4

X O4.3L 3 Printhead ASsembly ... 5

Q4. 4 TranSPOrt SYSIEM.....uuuiiiiiiiiiieieiee e 6

PX Q4.3R 5 MOLOTS, GBAT cv.vieeeveeeeeeeereeeeeeereseee oo ee s s e e es e 8

PX Q6.3L 6 RIbbON HUDS ....cvvieieieie e 9

PX Q6.3R 7 Spare Parts INdeX .........ccoccovviiiiiiiniinie 10

8 Packaging/ACCeSSOrES. .....uuuieieeiiiiiiee e 13

Edition: 10/2023 - Part No. 9003526

Copyright
This documentation, as well as translations thereof, are the property of cab Produkttechnik GmbH & Co. KG.

The replication, conversion, duplication or distribution of the whole manual or parts thereof for purposes other than its original
intended purpose require previous written authorization by cab.

Any software that is part of this system is made available under license and may be used or copied only in agreement with the
license conditions.

Trademark

Microsoft® is a registered trademark of the Microsoft Corporation.

Editor

Regarding questions or suggestions, please contact cab Produkttechnik GmbH & Co. KG, Germany.
Topicality

Due to the constant further development of our products, discrepancies between documentation and product may occur.
For the current edition, please see www.cab.de.

Terms and conditions
Deliveries and services are carried out according to the general sales conditions of cab.

Germany USA Taiwan Singapore

cab Produkttechnik GmbH & Co KG cab Technology, Inc. cab Technology Co., Ltd. cab Singapore Pte. Ltd.
Karlsruhe Chelmsford, MA Taipei Singapore

Phone +49 721 6626 0 Phone +1 978 250 8321  Phone +886 (02) 8227 3966 Phone +65 6931 9099
www.cab.de www.cab.de/us www.cab.de/tw www.cab.de/en

France Mexico China South Africa

cab Technologies S.a.r.l. cab Technology, Inc. cab (Shanghai) Trading Co., Ltd. cab Technology (Pty) Ltd.
Niedermodern Juérez Shanghai Randburg

Phone +33 388 722501 Phone +52 656 682 4301 Phone +86 (021) 6236 3161 Phone +27 11 886 3580

www.cab.de/fr www.cab.de/es www.cab.de/cn www.cab.de/za


http://www.cab.de
http://www.cab.de/us
http://www.cab.de/tw
http://www.cab.de/cn
http://www.cab.de/fr
http://www.cab.de/es
http://www.cab.de/cn
http://www.cab.de/za

©
c
[
o
©
L -
o
c
o
O
o
c
‘=
o
>
S)
O

1

Sl o
2L
Hm
o
0| L
=
3
||
IS} J|o|<|o
=z
=) o
= Al A G~
o~
Lol
<
S
3]
=
&
N —
c Tl |2
2 20| @
=4 L
=3 aluwl—=
5 |@|ls|o|s|el 3|2
%] >l =2z 222 <
] SIEIREIEIR G R
o O[O0|O[O0|0[n]|O
=l B=lE=lE=lP=l ==l
olo|lo|lo|o|lo|o
a|a|alala|a|e
S ~|oo|m|ai|d|<|w
= <T|O (D[ 0| |0
Ol |loi~lOolsS | ©
= I IR N =]
w DD ||| 0[O |
& n|o|b|lb|o|e|o
el el Ired el Bl el )
RN
(=} N[N |N|[o|lo o
=z —
Slo
28
Hm
=
o)
0| L
=
%]
= <|©
<]
=
z S| |||
N
= < ©
o x x
= = =3
2 |= =
S 25128l vl sls
2 |2/S|2g2 22
L) L 2
L Sld|ol3|1Elal8
o D |O|N|D|T|O|O
=l B=1 =1 =1 =1 P=lp=!
ololo|lo|o|o|o
S|elelelele|e
S S|lo|d|o|m|o|o
= Slolsnlo|S|o
OlO|lO|O©|O|WO|r~
- W ||| |O|d|=d
5 olololo|o|o|o
a DD |00
LWL |W|WN
: |
m | N|m| < |0|©|©

[PXQ6.3..
[ PXOR

6
R

[PX Q4/4.3...
[ PX QL

4
L

[ Notes |




] 2

Electronics, Power Supply

No. |Part No. Description PU | Notes | Serial No. No. |Part No. Description PU | Notes | Serial No.
from| to from| to
1 [5965070.001 |Screw M4x12 10 20 |5919045.001 |Ferrite 1
3 |5965074.001 |Screw M4x6 10 21 |5977326.001 |Cable Power Supply 1
8 |5984688.001 |Cable Display 1 22 |5977350.001 |Stepper Motor 1
11  |5906188.001 |Protection Cap 1 23 |5551162.001 |Power Supply 1
12 |5906189.001 |Protection Cap 10 24  [5977576.001 |Cover 1
13 [5906190.001 |Protection Cap 10 25 |5906187.001 |Protection Cap 1
14 |5906181.001 |Protection Cap 10 26.1 [5551447.001 |PCB I/O-Interface 1 @
15 |5551166.001 |PCB CPU X4.3 1 26.2 |5551453.001 |PCB I/O-Interface 1 A
16 |5551468.001 |Cable I/O Interface 1 27 |5551456.001 [PCB Ribbon Saver 1 Y
17  |5591054.001 |Cable Switch 1 28 |6010528.001 |Cable Saver Sensor 1 Y
18 |5591049.001 |Cable Sensors 1 29 |5956247.001 |Magnetic Clutch 1 Y
19 |5591100.001 |Cable Printhead 1
[ Notes [ N [without ribbonsaver [ Y [ with ribbon saver
[ [ Cc [I/OInterface 24 V, [z JiOInterface 5V
6
3
9
7
5
r g 25
1
1
! 3/2x
|
i
1
I r
1 1
1 1
| 1 J
i ' J
i i i
i i !
| 1
| ) i
| i !
: 8! i !
L\\ :\ J
\\\\ 9
Y 8 D




3 Printhead Assembly

No. |Part No. Description PU | Notes | Serial No. No. |Part No. Description PU | Notes | Serial No.
from| to from | to
1 |5965070.001 |Screw M4x12 10 42.1 |6010063.001 |Printhead Mounting Bracket 1 ALN
18 |5591049.001 |Cable Sensors 1 42.2 16010408.001 |Printhead Mounting Bracket 1 4RN
30 [5902345.001 |Screw DIN7985-M2x12 10 42.3 |5591600.001 |Printhead Mounting Bracket 1 4LY
31 [5902571.001 |Screw DIN7984-M4x6 10 42.4 16010870.001 |Printhead Mounting Bracket 1 4RY
32 |5977591.001 |Clamp 1 42.5 |6010278.001 |Printhead Mounting Bracket 1 6LN
33.1 |5591640.001 |Profile 1 4 42.6 |6010283.001 |Printhead Mounting Bracket 1 6RN
33.2 |5591641.001 |Profile 1 6 42.7 |16010252.001 |Printhead Mounting Bracket 1 6LY
34 |5977336.001 |Spring 1 42.8 |6010873.001 |Printhead Mounting Bracket 1 6RY
35.1 [5954044.001 |Roller 1 4 43.1 |5977444.001 |Printhead 4/300 1 4/300
35.2 |5954242.001 |Roller 1 6 43.2 |5977380.001 |Printhead 4/600 1 4/600
36.1 [5954070.001 |Printhead Locking System 1 4L 43.3 [5977382.001 |Printhead 4.3/200 1 | 4.3/200
36.2 [5956286.001 |Printhead Locking System 1 6L 43.4 |5977383.001 |Printhead 4.3/300 1 | 4.3/300
36.3 [5956262.001 |Printhead Locking System 1 4R 43.5 |5977386.001 |Printhead 6.3/200 1 6/200
36.4 |5956361.001 |Printhead Locking System 1 6R 43.6 |5977387.001 |Printhead 6.3/300 1 6/300
37 [5906136.001 |Spring 5 44.1 |5977373.001 |Eccentric 1 4Y
38 |5977481.001 |Pivot Arm 1 44.2 |5591101.001 |Eccentric 1 6Y
39 |5902848.001 |Screw DIN912-M3x20 10 45.1 [5591645.001 |Side Plate 1 L
40.1 |5977536.001 |Roller Ribbon 1 4 45.2 |5591787.001 |Side Plate 1 R
40.2 [5984348.001 |Roller Ribbon 1 6 46.1 |5956137.001 |Lever 1 L
41 |5591104.001 |Printhead Screw 1 N 46.2 |5956256.001 |Lever 1 R
47 |5946113.001 |Allen Key 1
Notes 4 PX Q4/4.3... 6 PX Q6.3...
113x L_|[PXQL R_[PXOQR
without ribbon saver Y | with ribbon saver




G - Transport System

No. |Part No. Description PU | Notes | Serial No. No. |Part No. Description PU | Notes | Serial No.
from| to from | to
1 [5965070.001 |Screw M4x12 10 55 |5902145.001 |Screw DIN923-M3x6 10
3 |5965074.001 |Screw M4x6 10 56.1 [5956178.001 |Printhead Locking System 1 4L
17 |5591054.001 |Cable Switch 1 56.2 |5956329.001 |Printhead Locking System 1 6L
30 |5902345.001 |Screw DIN7985-M2x12 10 56.3 |5956263.001 |Printhead Locking System 1 4R
46.1 |5956137.001 |Lever 1 L 56.4 |5956360.001 |Printhead Locking System 1 6R
46.2 |5956256.001 |Lever 1 R 57.1 |5956139.001 |Roller Mountig Bracket 1 4L
48.1 |5956117.001 |Roller 1 4 57.2 |5956282.001 |Roller Mounting Bracket 1 6L
48.2 |5956275.001 |Roller 1 6 57.3 |5956370.001 |Roller Mounting Bracket 1 4R
49.1 |5956115.001 |Profile 1 4 57.4 |5956372.001 |Roller Mounting Bracket 1 6R
49.2 |5956284.001 |Profile 1 6 58.1 |5956195.001 |Axle 1 4
50.1 |5956127.001 |Bracket 1 4 58.2 |5956283.001 |Axle 1 6
50.2 [5956317.001 |Bracket 1 6 59.1 [5965016.001 |Roller 1 4
51 [5902845.001 |Screw DIN933-M3x6 10 59.2 |5965019.001 |Roller 1 6
52 [5903122.001 |Washer DIN125-A4.3 10 60.1 [5956174.001 |Axle Lock 1 L
53.1 |5954057.001 |Spring 1 4 60.2 [5956374.001 |Axle Lock 1 R
53.2 [5954239.001 |Spring 1 6 61.1 [5965006.001 |Side Plate 1 L
54 |5956126.001 |Bracket 1 61.2 |5965024.001 |Side Plate 1 R
[[Notes [ 4 [PXQ4/43.. [ 6 [PX063..
[ [ L TpxaL [ R [PXQR
4
1/3x
o™ .
> T
17 %\ e \:( 3
%\ /\‘t' : /\i } :
LN
N |
S
1/3x
61.x '@ e
46.x \\\,}\\\




4 Transport System
No. |Part No. Description PU | Notes | Serial No. No. |Part No. Description PU | Notes | Serial No.
from| to from| to
1 [5965070.001 |Screw M4x12 10 73.1 [5956120.001 |Peel-off Edge 1 4
3 |5965074.001 |Screw M4x6 10 73.2 |5956288.001 |Peel-off Edge 1 6
18 |5591049.001 |Cable Sensors 1 74.1 |5954180.001 |Drive Roller DR4 1 4
35.1 [5954044.001 |Roller 1 4 74.2 |5954245.001 |Drive Roller DR6 1 6
35.2 |5954242.001 [Roller 1 6 75.1 [6010578.001 |Cam Axle 1 4y
62.1 |5956378.001 |Cable Protector 1 L 75.2 [6010579.001 |Cam Axle 1 6Y
62.2 |5956377.001 |Cable Protector 1 R 76.1 |5956180.001 |Traverse 1 4
63 |5956122.001 |Slider 1 76.2 |5956287.001 |Traverse 1 6
64.1 [5956196.001 |Locking System 1 4 77.1 |5956119.001 |Profile 1 4L
64.2 [5956307.001 |Locking System 1 6 77.2 |5956285.001 |Profile 1 6L
65.1 |5956186.001 |Locking Plate 1 4 77.3 |5956255.001 |Profile 1 4R
65.2 |5956315.001 |Locking Plate 1 6 77.4 |5956355.001 |Profile 1 6R
66.1 |5956124.001 |Axle 1 4 78 |5956362.001 |Plate 1 6
66.2 |5956308.001 |Axle 1 6 79 [5591060.001 |Label Sensor 1
67.1 |5956265.001 |Roller 1 4 80.1 [5965010.001 |Backfeed Roller 1 4
67.2 |5965092.001 |Roller 1 6 80.2 [5965020.001 |Backfeed Roller 1 6
68 |5956228.001 |Spring 1 81.1 |5591639.001 |Side Plate 1 L
69 [5902850.001 |Screw DIN933-M3x5 10 81.2 |5591785.001 |Side Plate 1 R
70 |5956136.001 |Lever 1 82 |5903125.001 |Washer DIN9021-3,2 10
71 |5905009.001 |Spring 10 83  [5901120.001 |Ball Bearing DIN625-F625-ZZ 1
72 |5903507.001 |E-Ring DIN6799-3.2 10
Notes 4 PX Q4/4.3... 6 PX Q6.3...
L | PXQL R | PXOR
N | without ribbon saver Y | with ribbon saver

o m e

/
S ——




B 5 Motors, Gear

No. |Part No. Description PU | Notes | Serial No. No. |Part No. Description PU | Notes | Serial No.
from| to from| to
1 [5965070.001 |Screw M4x12 10 94.1 |5956162.001 |Cover 1 L
3 |5965074.001 |Screw M4x6 10 94.2 |5956254.001 |Cover 1 R
22 |5977350.001 |Stepper Motor 1 95 |5956213.001 |Washer 1
28 |6010528.001 |Cable Saver Sensor 1 Y 96 [5956150.001 |Gear 28 1
84 |5905369.001 |Belt 103MXL 037 1 97  |5965048.001 |Shaft 1
85.1 |5956214.001 |Belt Tension Bracket 1 L 98 |5956118.001 |Shaft 1
85.2 |5956257.001 |Belt Tension Bracket 1 R 99 |5953788.001 |Eccentric 1 Y
86 |5956188.001 |Screw 1 100 [5902425.001 |Screw DIN912-M3x10 10 Y
87 |5903552.001 |Snap Ring DIN471-6 10 101.1 {6010523.001 [PCB Saver Sensor 1 LY
88 |5946238.001 |Gear 29 1 101.2 (6010526.001 |PCB Saver Sensor 1 RY
89 |5905721.001 |Belt 340MXL 037 1 102  [5906756.001 |Belt 76MXL 037 1 Y
90 |5903567.001 |Snap Ring DIN471-8x0.8 10 103  [6010354.001 |Gear 28 1 Y
91 |5956297.001 |Belt Roller 1 104 |5904546.001 |Set Screw DIN913-M4x5 10 Y
92 |5903518.001 |Snap Ring DIN471-4x0.4 10 P06 - Washer DIN988-6x12x... - Set
93  [5537772.001 |Gear 21 1 PS |5961571.001 |Washer Set 1
Notes 4 PX Q4/4.3... 6 PX Q6.3...

L PX QL R PX QR

N | without ribbon saver Y | with ribbon saver

Set | Quantity and thickness as necessary from Washer Set PS




6 Ribbon Hubs

No. |Part No. Description PU | Notes | Serial No. No. |Part No. Description PU | Notes | Serial No.
from| to from| to
3 |5965074.001 |Screw M4x6 10 115 |5954115.001 |Gear 42 1
18 |5591049.001 |Cable Sensors 1 116 |5903128.001 |Washer 35x8.4x1.25 10
29 |5956247.001 |Magnetic Clutch 1 Y 117  |5903516.001 [Snap Ring DIN471-8x0.8 10
52 |5903122.001 |Washer DIN125-A4.3 10 118 |5977461.001 |Wall Spacer 1
87 |5903552.001 |Snap Ring DIN471-6 10 119  |5977462.001 |Wall Spacer 1
90 |5903567.001 |Snap Ring DIN471-8x0.8 10 120.1 [5591610.001 |Axle 1 4
105 [5954114.001 |Brake 1 120.2 [5591611.001 |Axle 1 6
106 [5541172.001 |PivotArm 1 121.1 [5977802.001 |Shaft 1 4
107 [5901123.001 |Plastic Bushing 10 121.2 (6010496.001 |Shaft 1 6
108 [5954131.001 |Spring 5 122  [5954124.001 |Snap Ring 10
109 [5903020.001 |Washer DIN988-8x14x0.5 10 123.1 [5954122.001 [Shell 1 4
110 |5956141.001 |Counter Bearing 1 Y 123.2 [5954221.001 [Shell 3 6
111 |5961665.001 |Armature 1 Y 124 |5954121.001 |Cone 1
112 |5902849.001 |Screw DIN912-M3x5 10 Y 125  |5984438.001 |Knurled Knob 1
113 |5977314.001 |Ribbon Sensor 1 126  [5902592.001 |Screw DIN7984-M4x10 10
114.1 |5954113.001 |Slipping Clutch 1 L 127.1 {6010353.001 |Ribbon Supply Hub 1 4
114.2 [5956347.001 |Slipping Clutch 1 R 127.2 |6010410.001 |Ribbon Supply Hub 1 6
128.1 [6010488.001 |Ribbon Takeup Hub 1 4
128.2 {6010489.001 |Ribbon Takeup Hub 1 6
P08 - Washer DIN988-6x12x... - Set
PS |5961571.001 |Washer Set 1
r
i Notes | 4 [ PXQ4/43.. 6 [ PXQ63..
! L P?( QL i R P_X Q_R
| N | without ribbon saver Y | with ribbon saver
D Set | Quantity and thickness as necessary from Washer Set PS

3

<

L C

| S —




7 Spare Parts Index

. e Serial No.
Pos. Figure/Page No. Part No. Description PU SPR Notes
from | to

1 8 93  |5537772.001|Gear 21 1] - -

2 9 |106 |5541172.001|Pivot Arm 1 - -

3 4 23 |5551162.001 |Power Supply 1|-]-]C|D

4 4 15 |5551166.001 |PCB CPU X4.3 1 B|C|D

5 4 26.1 |5551447.001 |PCB |/O-Interface 1] - C|D c
6 4 26.2 |5551453.001|PCB I/O-Interface 1 C|D z
7 4 27 |5551456.001 |PCB Ribbon Saver 1] - C|D Y
8 4 16 |5551468.001|Cable I/O Interface 1 C|D

9 4 5 7 9 18 |5591049.001|Cable Sensors 1] - -

10 4 6 17 |5591054.001 |Cable Switch 1 -

1 7 79  |5591060.001 |Label Sensor 1]1-]|B|C|D

12 4 19  [5591100.001 | Cable Printhead 1

13 5 44.2 |5591101.001 |Eccentric 1] - -] - 6Y
14 5 41 |5591104.001 | Printhead Screw 1 N
15 5 42.3 |5591600.001 | Printhead Mounting Bracket 1 - - - - 4LY
16 9 [120.1 [5591610.001|Axle 1 4
17 9 |[120.2 |5591611.001 |Axle 1] - -] - 6
18 7 81.1 [5591639.001Side Plate 1 L
19 5 33.1 |5591640.001 | Profile 1] - -] - 4
20 5 33.2 |5591641.001 | Profile 1 6
21 5 45.1 |5591645.001 |Side Plate 1] - -] - L
22 3 7.1 |5591647.001 | Cover 1 4L
23 3 6.1 |5591648.001 |Cover 1 - |- 4
24 3 7.3 |5591653.001 | Cover 1 4R
25 3 4 |5591656.001 | Support 1] - -] -

26 3 2 |5591699.001 |Cover 1

27 7 81.2 |5591785.001 [Side Plate 1 -] - R
28 5 45.2 |5591787.001 |Side Plate 1 R
29 8 7.2 |5591788.001 | Cover 1 - -] - 6L
30 3 6.2 |5591789.001 | Cover 1 - 6
&l 3 7.4 |5591792.001 | Cover 1 -l -] - 6R
32 7 83  [5901120.001 | Ball Bearing DIN625-F625-2Z 1 -

33 9 |107 |5901123.001 |Plastic Bushing 10 -|-|D

34 6 55 |5902145.001 |Screw DIN923-M3x6 10 -

35 5 6 30 |5902345.001 [Screw DIN7985-M2x12 10 -l - ] -

36 3 9 |5902414.001 |Screw EJOT-PT-K30x12 10 -

37 8 100 |5902425.001 | Screw DIN912-M3x10 10 | - -] - Y
38 5 31 |5902571.001 |Screw DIN7984-M4x6 10

39 9 |126 |5902592.001|Screw DIN7984-M4x10 10 | - - |-

40 6 51 |5902845.001 |Screw DIN933-M3x6 10

41 5 39 [5902848.001 | Screw DIN912-M3x20 10 | - - |-

42 9 [112 [5902849.001|Screw DIN912-M3x5 10 Y
43 7 69 |5902850.001 [Screw DIN933-M3x5 10 | - -] -

44 9 |109 [5903020.001|Washer DIN988-8x14x0.5 10

45 6 9 52 |5903122.001 |Washer DIN125-A4.3 10 | - -] -

46 7 82 |5903125.001 |Washer DIN9021-3,2 10

47 9 |116 |5903128.001|Washer 35x8.4x1.25 10 | - -] -

48 7 72 |5903507.001 |E-Ring DIN6799-3.2 10

49 9 [117 [5903516.001 |Snap Ring DIN471-8x0.8 10 | - -] -

50 8 92  |5903518.001 [Snap Ring DIN471-4x0.4 10

51 8 9 87 |5903552.001 [Snap Ring DIN471-6 10 | - -

52 8 9 90 |5903567.001 |Snap Ring DIN471-8x0.8 10

53 8 104 |5904546.001 | Set Screw DIN913-M4x5 10| - | - Y
54 7 71  |5905009.001|Spring 10

55 8 84  [5905369.001 |Belt 103MXL 037 1|-]1-]C|D

56 89 [5905721.001 |Belt 340MXL 037 1 C|D

57 5 37 |5906136.001 |Spring 5| -1]-

58 4 14 |5906181.001 | Protection Cap 10

59 4 25 |5906187.001 |Protection Cap 1 -] -

60 4 11  |5906188.001 |Protection Cap 1

PU  Package unit SPR  Spare part recommendation

4 PXQ4/43.. 6 PXQ63.. A wearing parts and accessories

L PXQL R PXQR B recommended spare parts for quick repair

N without ribbon saver Y  with ribbon saver C  recommended spare parts for distributors

D

recommended spare parts for central stores



7 Spare Parts Index
. e Serial No.
Pos. Figure/Page No. Part No. Description PU SPR Notes
from | to

61 4 12 |5906189.001 |Protection Cap 10 | -

62 4 13 |5906190.001 | Protection Cap 10 -

63 8 102 |5906756.001 | Belt 76MXL 037 1] - © Y
64 3 5 |5906803.001 [Hinge 1

65 4 20 |5919045.001 |Ferrite 1] -

66 5 47 5946113.001 | Allen Key 1

67 8 88 |5946238.001 |Gear 29 1] -

68 8 99  |5953788.001 |Eccentric 1 Y
69 5 7 35.1 [5954044.001 |Roller 1 - 4
70 6 53.1 [5954057.001 |Spring 1 4
71 5 36.1 [5954070.001 |Printhead Locking System 1] - - 4L
72 9 [114.1 [5954113.001 |Slipping Clutch 1 B|C L
73 9 |105 [5954114.001 |Brake 1]|-|B]|C

74 9 | 115 5954115.001 | Gear 42 1

75 9 |124 |5954121.001|Cone 1 - -

76 9 |123.1 [5954122.001|Shell 1 4
77 9 |122 [5954124.001|Snap Ring 10 -|B|C

78 9 |108 |5954131.001|Spring 5 | - -

79 7 74.1 |5954180.001 |Drive Roller DR4 1 |A|B]|C 4
80 9 [123.2 [5954221.001 Shell 3 6
81 6 53.2 |5954239.001 |Spring 1]-]- 6
82 5 7 35.2 |5954242.001 |Roller 1 - 6
83 7 74.2 |5954245.001 | Drive Roller DR6 1 |A|B|C 6
84 6 49.1 |5956115.001 | Profile 1 - 4
85 6 48.1 [5956117.001 [Roller 1|-|B]|C 4
86 8 98 [5956118.001 | Shaft 1

87 7 77.1 |5956119.001 | Profile 1] - 4L
88 7 73.1 |5956120.001 | Peel-off Edge 1 4
89 7 63 |5956122.001 |Slider 1] -

90 7 66.1 [5956124.001|Axle 1 4
91 6 54 |5956126.001 | Bracket 1 -

92 6 50.1 [5956127.001 |Bracket 1 4
93 7 70 |5956136.001 |Lever 1] -

94 5 6 46.1 |5956137.001 |Lever 1 L
95 6 57.1 [5956139.001 |Roller Mountig Bracket 1| -]- 4L
96 9 |[110 |5956141.001|Counter Bearing 1 Y
97 8 96 |5956150.001 |Gear 28 1] - -

98 8 94.1 |5956162.001 |Cover 1 L
99 6 60.1 [5956174.001 |Axle Lock 1] - - L
100 6 56.1 [5956178.001 |Printhead Locking System 1 4L
101 7 76.1 |5956180.001 | Traverse 1 - - 4
102 7 65.1 [5956186.001|Locking Plate 1 4
103 8 86 |5956188.001 |Screw 1] - -

104 6 58.1 [5956195.001|Axle 1 4
105 7 64.1 |5956196.001 |Locking System 1 - - 4
106 8 95  |5956213.001|Washer 1

107 8 85.1 [5956214.001 |Belt Tension Bracket 1 - - L
108 7 68 |5956228.001|Spring 1 -

109 4 9 29  |5956247.001 Magnetic Clutch 1] - c Y
110 8 94.2 |5956254.001 | Cover 1 R
m 7 77.3 |5956255.001 | Profile 1] - - 4R
112 5 6 46.2 |5956256.001 |Lever 1 R
113 8 85.2 |5956257.001 | Belt Tension Bracket 1 - R
114 5 36.3 |5956262.001 | Printhead Locking System 1 4R
115 6 56.3 |5956263.001 | Printhead Locking System 1 - 4R
116 7 67.1 |5956265.001 |Roller 1 4
17 6 48.2 |5956275.001 |Roller 1] - 6
118 6 57.2 |5956282.001 |Roller Mounting Bracket 1 6L
119 6 58.2 |5956283.001 [Axle 1] - 6
120 6 49.2 |5956284.001 | Profile 1 6
PU  Package unit SPR  Spare part recommendation

4 PXQ4/43.. 6 PXQ63.. A wearing parts and accessories

L PX QL R PXQR B recommended spare parts for quick repair

N without ribbon saver Y  with ribbon saver C  recommended spare parts for distributors

D

recommended spare parts for central stores




7 Spare Parts Index

. e Serial No.
Pos. Figure/Page No. Part No. Description PU SPR Notes
from | to

121 7 77.2 |5956285.001 |Profile 1] - - 6L
122 5 36.2 |5956286.001 | Printhead Locking System 1 6L
123 7 76.2 |5956287.001 | Traverse 1 = = 6
124 7 73.2 |5956288.001 | Peel-off Edge 1 6
125 8 91 |5956297.001 |Belt Roller 1] - -

126 7 64.2 |5956307.001 [Locking System 1 6
127 7 66.2 |5956308.001 [Axle 1] - - 6
128 7 65.2 |5956315.001 [Locking Plate 1 6
129 6 50.2 [5956317.001 |Bracket 1] - - 6
130 6 56.2 |5956329.001 | Printhead Locking System 1 - 6L
131 9 | 114.2 [5956347.001 |Slipping Clutch 1]-|B|C|D R
132 7 77.4 |5956355.001 | Profile 1 6R
133 6 56.4 |5956360.001 |Printhead Locking System 1| - - 6R
134 5 36.4 |5956361.001 |Printhead Locking System 1 6R
135 7 78 |5956362.001 |Plate 1] - - 6
136 6 57.3 |5956370.001 |Roller Mounting Bracket 1 4R
137 6 57.4 |5956372.001 |Roller Mounting Bracket 1 - - 6R
138 6 60.2 |5956374.001 |Axle Lock 1 R
139 7 62.2 |5956377.001 |Cable Protector 1] - - R
140 7 62.1 |5956378.001|Cable Protector 1 L
141 8 9 PS|5961571.001 | Washer Set 1] - -

142 9 | 111 |5961665.001|Armature 1 Y
143 6 61.1 |5965006.001 [Side Plate 1] - -] - L
144 7 80.1 |5965010.001 |Backfeed Roller 1 C|D 4
145 6 59.1 [5965016.001 |Roller 1] - - 4
146 6 59.2 [5965019.001 |Roller 1 - 6
147 7 80.2 |5965020.001 |Backfeed Roller 1] - C|D 6
148 6 61.2 |5965024.001|Side Plate 1 R
149 8 97 |5965048.001 | Shaft 1]-]- -

150 3 4 5 6 7 8 1 |5965070.001 |Screw M4x12 10

151 3 4 6 7 8 9 3 [5965074.001|Screw M4x6 10]-]-]-

152 7 67.2 |5965092.001 |Roller 1 - 6
153 9 | 113 |5977314.001|Ribbon Sensor 1|-]-]C|D

154 4 21 |5977326.001 [Cable Power Supply 1
155 5 34 |5977336.001 |Spring 1]-1-1-

156 4 8 22 |5977350.001 | Stepper Motor 1

157 5 44.1 [5977373.001 |Eccentric 1 o : : o 4Y
158 5 43.2 |5977380.001 | Printhead 4/600 1 |A[B|C]|D 4/600
159 5 43.3 [5977382.001 |Printhead 4.3/200 1 |A|B|C|D 4.3/200
160 5 43.4 |5977383.001 |Printhead 4.3/300 1 |A|[B|C]|D 4.3/300
161 5 43.5 [5977386.001 |Printhead 6.3/200 1 |A|B|C|D 6/200
162 5 43.6 |5977387.001 |Printhead 6.3/300 1 |A]|B|C|D 6/300
163 5 43.1 |5977444.001 |Printhead 4/300 1 |A|B|C|D 4/300
164 9 | 118 |5977461.001|Wall Spacer 1 -
165 9 | 119 [5977462.001|Wall Spacer 1 -l -] - -

166 5 38 |5977481.001 |Pivot Arm 1 -
167 5 40.1 [5977536.001 |Roller Ribbon 1 = - - - 4
168 4 24 |5977576.001 | Cover 1 -

169 5 32 |5977591.001 |Clamp 1] - -

170 9 [121.1 [5977802.001 |Shaft 1 4
171 5 40.2 |5984348.001 [Roller Ribbon 1] - - 6
172 9 |125 |5984438.001|Knurled Knob 1 D

173 3 4 8 |5984688.001 | Cable Display 1 - -

174 3 10 |6010055.001 |Control Panel 1 C|D

175 5) 42.1 [6010063.001 |Printhead Mounting Bracket 1 -l -] - - 4LN
176 5 42.7 |6010252.001 |Printhead Mounting Bracket 1 -l -1 -] - 6LY
177 5 42.5 [6010278.001 |Printhead Mounting Bracket 1| -1-1-]1-+- 6LN
178 5 42.6 |6010283.001 |Printhead Mounting Bracket 1 6RN
179 9 |127.1 |6010353.001|Ribbon Supply Hub 1] - - 4
180 8 103 |6010354.001 |Gear 28 1 Y
PU  Package unit SPR  Spare part recommendation

4 PXQ4/43.. 6 PXQ63.. A wearing parts and accessories

L PX QL R PXQR B recommended spare parts for quick repair

N without ribbon saver Y  with ribbon saver C  recommended spare parts for distributors

D  recommended spare parts for central stores



7 Spare Parts Index

. e Serial No.
Pos. Figure/Page No. Part No. Description PU SPR Notes
from | to
181 ) 42.2 |6010408.001 |Printhead Mounting Bracket 1 o I e 4RN
182 9 |127.2 |6010410.001|Ribbon Supply Hub 1 6
183 9 [128.1 [6010488.001|Ribbon Takeup Hub 1] - -] - 4
184 9 [128.2 [6010489.001|Ribbon Takeup Hub 1 6
185 9 |121.2 |6010496.001 |Shaft 1] -]-1-]- 6
186 8 101.1 |6010523.001|PCB Saver Sensor 1 C|D LY
187 8 101.2 |6010526.001 |PCB Saver Sensor 1]-]-]Cc|D RY
188 4 8 28 |6010528.001 |Cable Saver Sensor 1 - | D Y
189 7 75.1 [6010578.001|Cam Axle 1]|-]-]Cc|D 4Y
190 7 75.2 |6010579.001 |Cam Axle 1 - -] C|D 6Y
191 5 42.4 |6010870.001 |Printhead Mounting Bracket 1| -1-1-]1- 4RY
192 5 42.8 |6010873.001 |Printhead Mounting Bracket 1 6RY
8 Packaging/Accessories
) o Serial No.
Pos. Figure/Page No. Part No. Description PU SPR Notes
from | to
193 - |5550611.001 | Power Cable Type E+F 1 - -l -
194 - |5901655.001|Cable USB 1
195 - [9104235.001 | Packaging 1] - -] - 4
196 - [9104236.001 | Packaging 1 6
PU  Package unit SPR  Spare part recommendation
4 PXQ4/43.. 6 PXQ63.. A wearing parts and accessories
L PX QL R PXQR B recommended spare parts for quick repair
N without ribbon saver Y  with ribbon saver C  recommended spare parts for distributors
D

recommended spare parts for central stores



	Print Module PX Q - Spare Parts List
	1 Covering, Control Panel
	2 Electronics, Power Supply
	3 Printhead Assembly
	4 Transport System
	5 Motors, Gear
	6 Ribbon Hubs
	7 Spare Parts Index
	8 Packaging/Accessories




